OPERATOR'S MANUAL

65/78-X

INCLUDING: OPERATION, INSTALLATION & MAINTENANCE RELEASED:  9-21-84
REVISED: 9-29-00
(REV. C)
Models 65778, 65778-1 and 65876-1
CARTS
|1 ]] READ THIS MANUAL CAREFULLY BEFORE INSTALLING,
OPERATING OR SERVICING THIS EQUIPMENT.
It is the responsibility of the employer to place this information in the hands of the operator. Keep for future reference.
PARTS LIST
26-9/16” '
(675 mm) | ITEM | DESCRIPTION (Size in Inches) QTY | PART NO.
| 1 | Airline Tube (65778 and 65778-1) (1) [90417-1
I (65876-1) (1) [90417-7
| 2 | Coupler (65876-1) (1) |23102-200
3 | Connector (65876-1) (1) |23902-110
4 | Tee (1/8” NPT) (1) |Y216-1
5 | Shut-Off Valve (1/8” NPT) (1) |Y28-2
15 6 | Pump Base (65778 and 65778-1) (1) | 65777
w\ 6 (65876-1) (1) |65869
7 | Connector (Male) (65778 and 65778-1) (2) |59474-56
(65876-1) (3) [Y214-2
8 | Reducing Bushing (1/4” x 1/8”)  (65876-1) (1) |Yas5-101-C
1 / 9 | Thumb Screw (3/8” - 16 x 1-1/2”) (1) |Ye6-378-C
/ 10 | Base (1) | 65735
14 11 | Lock Washer (3/8”) (6) | Y117-616
1" 12 | Lock Washer (3/8”) (65778 and 65778-1) ) |Y14-616-C
} g (65876-1) (2) [Y117-616
17 13 | Carriage Bolt (3/8” - 16 x 1”) (65778 and 65778-1) | (2) | Y84-601-C
1 7 14 | Nut (3/8” - 16) (8) [Y12-6-C
18 ﬁ 9 15 | Screw (3/8”- 16 x17) (2) |Y6-65-C
19 @F@/l 16 | Screw (3/8” - 16 x 3/4”) (@) |Y6-63-C
17 | Cotter Pin (3/32” x 1”) (2) |Y15-33-C
18 | Washer (2) |F15-9-C
\ 12 19 | Wheel 2) |75823
13 10
14
' 21-7/8”
(556 mm)

INGERSOLL-RAND COMPANY

P.0. BOX 151 « ONE ARO CENTER e BRYAN, OHIO 43506-0151

@ (419) 636-4242 © FAX (419) 633-1674

©2000 @ PRINTED IN U.S.A.

AR ARo




PARTS LIST

AN ~)
W = //46 ITEM | DESCRIPTION (Size in Inches) QTY | PART NO.
29— L — 47 20 | Risght Arm (1) | 75818
] 1 21 | Handle (65778) (1) | 75824
,J L % 14 (65778-1 and 65876-1) (1) | 75824-3
30 —]_| » 16 22 | Tube (65778 and 65778-1) (1) |90417-2
ﬁ - : 20 (65876-1) (1) |90417-9
31— A 2 23 | Washer (1) |72399
! / 22 24 | Bucket Stop 2) |90419
X ol (:fs'slf;) 25 | Axle () | 75832
32— - g 26 | Brace (1) | 75836
/ 2324 27 | Lock Washer (3/4”) (1) |Y14-750
7’""‘ /// s 28 | Nut @ia” - 16) () |y112c
- 5 29 | Elbow (65778 and 65778-1) (1) |59756-156
\ iﬂgﬁ e (65876-1) (1) |Ya3-2-C
i | i \ @ .D/ZS 30 | Lift Assembly (65778) (1) | 65734
T \ \25 (65778-1 and 65876-1) (1) | 65734-1
% \ " g; 31 | Left Arm (1) |75819
—————— 24 ======2Jt 32 | Tube Guide (2) | 75826
27-1/2” : 33 | Spacer 2) |75833
(698 mm) 34 | Pin @ |75834
35 | Cotter Pin (3/32" x 1/2”) (2) |Y15-31-C
36 | Lift Cap (1) | 90071
37 | “O” Ring (1/8” x 1-5/8” 0.d.) (1) |Y325-220
38 | Bumper (1) | 90469
39 | Piston (65778) (1) [90072
(65778-1 and 65876-1) (1) [90072-1
40 | Lift Tube (65778) (1) 90073
(65778-1 and 65876-1) (1) [90073-1
41 | Spacer Guide (1) [ 75820
42 | Tube Guide (1) | 75831
65734 43 | Washer (1) | 90140
65734-1 44 | Piston (1) | 75837
45 | Nipple (1/4” NPT x 7/8”) (65876-1) (1) | Y27-2-C
46 | Valve (65876-1) (1) | 104104-No2
/m 47 | Elbow (1/4” NPT x 1/4” 0.d. Tube)  (65876-1) (1) |Y215-2
4

42

QH_} nm PN 97999-113
CE—

PAGE 2 OF 2 65778-X



	Cover
	Parts List

